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TABLE 1
SUMMARY OF ANALYTICAL LABORATORY TEST RESULTS - ASBESTOS

HIGHWAY 101/280 SEPARATION IN SAN FRANCISCO, CALIFORNIA

Polarized Light Microscopy (PLM) - EPA Test Method 600/R-93/116

Bridge No. Sample Group No. Description of Material Approximate Quantity Friable Site Photos Asbestos Content 

34-0070E 0070E-1 Deck joint seal NA NA 2 ND

0046-1 Deck joint seal NA NA 5 ND
0046-2 Expansion joint fill material NA NA 5 ND

0070-1 Deck joint seal NA NA 8 ND
0070-2 Expansion joint fill material NA NA 8 ND

0135G-1 Deck joint seal NA NA 11 ND
0135G-2 Expansion joint fill material NA NA 11 ND

0133R-1 Deck joint seal NA NA 14 ND
0133R-2 Expansion joint fill material NA NA 14 ND

0132R-1 Deck joint seal NA NA 17 ND
0132R-2 Expansion joint fill material NA NA 17 ND

0131L-1 Deck joint seal NA NA 20 ND
0131L-2 Expansion joint fill material NA NA 20 ND

0134G-1 Deck joint seal NA NA 23 ND
0134G-2 Expansion joint fill material NA NA 23 ND

0071F-1 Deck joint seal NA NA 26 ND
0071F-2 Expansion joint fill material NA NA 26 ND

34-0132R

34-0133R

34-0135G

34-0046

34-0070

34-0131L

34-0134G

34-0071F
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TABLE 1
SUMMARY OF ANALYTICAL LABORATORY TEST RESULTS - ASBESTOS

HIGHWAY 101/280 SEPARATION IN SAN FRANCISCO, CALIFORNIA

Polarized Light Microscopy (PLM) - EPA Test Method 600/R-93/116

Bridge No. Sample Group No. Description of Material Approximate Quantity Friable Site Photos Asbestos Content 

0136G-1 Deck joint seal NA NA 29 ND
0136G-2 Expansion joint fill material NA NA 29 ND

0070H-1 Deck joint seal NA NA 32 ND
0070H-2 Expansion joint fill material NA NA 32 ND

Notes:
NA = Not applicable (no asbestos detected)
ND = No asbestos fibers detected

34-0070H

34-0136G

Project No. E8435-06-44 (EA 04-1A5510) 2 of 2 December 2009
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Task Order No. 44, EA 04-1A5510 Figure 1
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December 2009
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Task Order No. 44, EA 04-1A5510 Figure 2

SanFrancisco,
 California

December 2009

Highway 101 / 280 Separation
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Approximate Asbestos Sample Location

LEGEND:



 

 
Photo 1 – Bridge 34-0070E 

 

 
Photo 2 – Bridge 34-0070E deck joint seal 

 

 
Photo 3 – Bridge 34-0070E barrier rail system (non-suspect) 

 

PHOTOGRAPHS 1, 2, & 3 
Highway 101/280 Separation Project 

San Francisco, California 
E8435-06-44 Task Order No. 44 December 2009  



 

 
Photo 4 – Bridge 34-0046 

 

 
Photo 5 – Bridge 34-0046 deck joint seal and expansion joint fill material 

 

 
Photo 6 – Bridge 34-0046 metallic barrier rail shims (non-suspect) 

 

PHOTOGRAPHS 4, 5, & 6 
Highway 101/280 Separation Project 

San Francisco, California 
E8435-06-44 Task Order No. 44 December 2009  



 

 
Photo 7 – Bridge 34-0070 

 

 
Photo 8 – Bridge 34-0070 deck joint seal and expansion joint fill material 

 

 
Photo 9 – Bridge 34-0070 metallic barrier rail shims (non-suspect) 

 

PHOTOGRAPHS 7, 8, & 9 
Highway 101/280 Separation Project 

San Francisco, California 
E8435-06-44 Task Order No. 44 December 2009  



 

 
Photo 10 – Bridge 34-0135G 

 

 
Photo 11 – Bridge 34-0135G deck joint seal and expansion joint fill material 

 

 
Photo 12 – Bridge 34-0135G metallic barrier rail shims (non-suspect) 

 

PHOTOGRAPHS 10, 11, & 12 
Highway 101/280 Separation Project 

San Francisco, California 
E8435-06-44 Task Order No. 44 December 2009  



 

 
Photo 13 – Bridge 34-0133R 

 

 
Photo 14 – Bridge 34-0133R deck joint seal and expansion joint fill material 

 

 
Photo 15 – Bridge 34-0133R metallic barrier rail shims (non-suspect) 

 

PHOTOGRAPHS 13, 14, & 15 
Highway 101/280 Separation Project 

San Francisco, California 
E8435-06-44 Task Order No. 44 December 2009  



 

 
Photo 16 – Bridge 34-0132R 

 

 
Photo 17 – Bridge 34-0132R deck joint seal and expansion joint fill material 

 

 
Photo 18 – Bridge 34-0132R metallic barrier rail shims (non-suspect) 

 

PHOTOGRAPHS 16, 17, & 18 
Highway 101/280 Separation Project 

San Francisco, California 
E8435-06-44 Task Order No. 44 December 2009  



 

 
Photo 19 – Bridge 34-0131L 

 

 
Photo 20 – Bridge 34-0131L deck joint seal and expansion joint fill material 

 

 
Photo 21 – Bridge 34-0131L metallic barrier rail shims (non-suspect) 

 

PHOTOGRAPHS 19, 20, & 21 
Highway 101/280 Separation Project 

San Francisco, California 
E8435-06-44 Task Order No. 44 December 2009  



 

 
Photo 22 – Bridge 34-0134G 

 

 
Photo 23 – Bridge 34-0134G deck joint seal and expansion joint fill material 

 

 
Photo 24 – Bridge 34-0134G metallic barrier rail shims (non-suspect) 

 

PHOTOGRAPHS 22, 23, & 24 
Highway 101/280 Separation Project 

San Francisco, California 
E8435-06-44 Task Order No. 44 December 2009  



 

 
Photo 25 – Bridge 34-0071F 

 

 
Photo 26 – Bridge 34-0071F deck joint seal and expansion joint fill material 

 

 
Photo 27 – Bridge 34-0071F metallic barrier rail shims (non-suspect) 

 

PHOTOGRAPHS 25, 26, & 27 
Highway 101/280 Separation Project 

San Francisco, California 
E8435-06-44 Task Order No. 44 December 2009  



 

 
Photo 28 – Bridge 34-0136G 

 

 
Photo 29 – Bridge 34-0136G deck joint seal and expansion joint fill material 

 

 
Photo 30 – Bridge 34-0136G metallic barrier rail shims (non-suspect) 

 

PHOTOGRAPHS 28, 29, & 30 
Highway 101/280 Separation Project 

San Francisco, California 
E8435-06-44 Task Order No. 44 December 2009  



 

 
Photo 31 – Bridge 34-0070H 

 

 
Photo 32 – Bridge 34-0070H deck joint seal and expansion joint fill material 

 

 
Photo 33 – Bridge 34-0070H metallic barrier rail shims (non-suspect) 

 

PHOTOGRAPHS 31, 32, & 33 
Highway 101/280 Separation Project 

San Francisco, California 
E8435-06-44 Task Order No. 44 December 2009  





Sample Description Appearance %  Type

AsbestosNon-Asbestos

%     Fibrous %   Non-Fibrous

Test Report: Asbestos Analysis of Bulk Materials via EPA 600/R-93/116 Method using 
Polarized Light Microscopy

090909408

Attn: David Watts
Geocon Consultants
6671 Brisa Street
Livermore, CA 94550

Customer PO: E8435-06-44
Received: 11/19/09 8:00 AM

E8435-06-**
E8435-06-44, 101 /280 IC, SF, CA

Customer ID: GECN21

Fax: (925) 371-5915 Phone: (925) 371-5900
Project:

EMSL Order:

EMSL Proj:
11/19/2009Analysis Date:

EMSL Analytical, Inc
2235 Polvorosa Ave , Suite 230, San Leandro, CA 94577
Phone:  (510) 895-3675        Fax:  (510) 895-3680     Email:   milpitaslab@emsl.com

0070E-1A-Joint Seal
090909408-0001

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0070E-1B-Joint Seal
090909408-0002

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0070E-1C-Joint Seal
090909408-0003

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0046-1A-Joint Seal
090909408-0004

Black None Detected

Non-Fibrous
Heterogeneous

Non-fibrous (other)100%

0046-1B-Joint Seal
090909408-0005

Black None Detected

Non-Fibrous
Heterogeneous

Non-fibrous (other)100%

0046-1C-Joint Seal
090909408-0006

Black None Detected

Non-Fibrous
Heterogeneous

Non-fibrous (other)100%

0046-2A-Joint Fill 
Material
090909408-0007

Black None Detected

Fibrous

Homogeneous

Cellulose90% Non-fibrous (other)10%

1

Baojia Ke, Laboratory Manager
or other approved signatory

Analyst(s)

Test Report  PLM-7.12.0  Printed: 11/19/2009 7:27:49 PM

Due to magnification limitations inherent in PLM, asbestos fibers in dimensions below the resolution capability of PLM may not be detected.  Samples reported as <1% or none detected 
may require additional testing by TEM to confirm asbestos quantities.  The above test report relates only to the items tested and may not be reproduced in any form without the express 
written approval of EMSL Analytical, Inc.  EMSL’s liability is limited to the cost of analysis.  EMSL bears no responsibility for sample collection activities or analytical method limitations.  
Interpretation and use of test results are the responsibility of the client.Samples received in good condition unless otherwise noted.
Samples analyzed by EMSL Analytical, Inc San Leandro 2235 Polvorosa Ave , Suite 230, San Leandro CA NVLAP Lab Code 101048-3, MA AA000201, WA C2007

Grant Mays (43)
Michael Schaumloeffel (20)

mailto:milpitaslab@emsl.com


Sample Description Appearance %  Type

AsbestosNon-Asbestos

%     Fibrous %   Non-Fibrous

Test Report: Asbestos Analysis of Bulk Materials via EPA 600/R-93/116 Method using 
Polarized Light Microscopy

090909408

Attn: David Watts
Geocon Consultants
6671 Brisa Street
Livermore, CA 94550

Customer PO: E8435-06-44
Received: 11/19/09 8:00 AM

E8435-06-**
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Customer ID: GECN21

Fax: (925) 371-5915 Phone: (925) 371-5900
Project:
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0046-2B-Joint Fill 
Material
090909408-0008

Black None Detected

Fibrous

Homogeneous

Cellulose90% Non-fibrous (other)10%

0046-2C-Joint Fill 
Material
090909408-0009

Black None Detected

Fibrous

Homogeneous

Cellulose90% Non-fibrous (other)10%

0070-1A-Joint Seal
090909408-0010

Various None Detected

Non-Fibrous
Heterogeneous

Non-fibrous (other)100%

0070-1B-Joint Seal
090909408-0011

Various None Detected

Non-Fibrous
Heterogeneous

Non-fibrous (other)100%

0070-1C-Joint Seal
090909408-0012

Various None Detected

Non-Fibrous
Heterogeneous

Non-fibrous (other)100%

0070-2A-Joint Fill 
Material
090909408-0013

Black None Detected

Fibrous

Homogeneous

Cellulose90% Non-fibrous (other)10%

2

Baojia Ke, Laboratory Manager
or other approved signatory

Analyst(s)

Test Report  PLM-7.12.0  Printed: 11/19/2009 7:27:50 PM

Due to magnification limitations inherent in PLM, asbestos fibers in dimensions below the resolution capability of PLM may not be detected.  Samples reported as <1% or none detected 
may require additional testing by TEM to confirm asbestos quantities.  The above test report relates only to the items tested and may not be reproduced in any form without the express 
written approval of EMSL Analytical, Inc.  EMSL’s liability is limited to the cost of analysis.  EMSL bears no responsibility for sample collection activities or analytical method limitations.  
Interpretation and use of test results are the responsibility of the client.Samples received in good condition unless otherwise noted.
Samples analyzed by EMSL Analytical, Inc San Leandro 2235 Polvorosa Ave , Suite 230, San Leandro CA NVLAP Lab Code 101048-3, MA AA000201, WA C2007

Grant Mays (43)
Michael Schaumloeffel (20)

mailto:milpitaslab@emsl.com


Sample Description Appearance %  Type

AsbestosNon-Asbestos

%     Fibrous %   Non-Fibrous

Test Report: Asbestos Analysis of Bulk Materials via EPA 600/R-93/116 Method using 
Polarized Light Microscopy

090909408

Attn: David Watts
Geocon Consultants
6671 Brisa Street
Livermore, CA 94550

Customer PO: E8435-06-44
Received: 11/19/09 8:00 AM

E8435-06-**
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Customer ID: GECN21

Fax: (925) 371-5915 Phone: (925) 371-5900
Project:
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0070-2B-Joint Fill 
Material
090909408-0014

Black None Detected

Fibrous

Homogeneous

Cellulose90% Non-fibrous (other)10%

0070-2C-Joint Fill 
Material
090909408-0015

Black None Detected

Fibrous

Homogeneous

Cellulose90% Non-fibrous (other)10%

0135G-1A-Joint Seal
090909408-0016

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0135G-1B-Joint Seal
090909408-0017

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0135G-1C-Joint Seal
090909408-0018

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0135G-2A-Joint Fill 
Material
090909408-0019

Various None Detected

Fibrous

Heterogeneous

Cellulose30% Non-fibrous (other)70%

3

Baojia Ke, Laboratory Manager
or other approved signatory

Analyst(s)

Test Report  PLM-7.12.0  Printed: 11/19/2009 7:27:51 PM

Due to magnification limitations inherent in PLM, asbestos fibers in dimensions below the resolution capability of PLM may not be detected.  Samples reported as <1% or none detected 
may require additional testing by TEM to confirm asbestos quantities.  The above test report relates only to the items tested and may not be reproduced in any form without the express 
written approval of EMSL Analytical, Inc.  EMSL’s liability is limited to the cost of analysis.  EMSL bears no responsibility for sample collection activities or analytical method limitations.  
Interpretation and use of test results are the responsibility of the client.Samples received in good condition unless otherwise noted.
Samples analyzed by EMSL Analytical, Inc San Leandro 2235 Polvorosa Ave , Suite 230, San Leandro CA NVLAP Lab Code 101048-3, MA AA000201, WA C2007

Grant Mays (43)
Michael Schaumloeffel (20)

mailto:milpitaslab@emsl.com


Sample Description Appearance %  Type

AsbestosNon-Asbestos

%     Fibrous %   Non-Fibrous

Test Report: Asbestos Analysis of Bulk Materials via EPA 600/R-93/116 Method using 
Polarized Light Microscopy

090909408

Attn: David Watts
Geocon Consultants
6671 Brisa Street
Livermore, CA 94550

Customer PO: E8435-06-44
Received: 11/19/09 8:00 AM
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Fax: (925) 371-5915 Phone: (925) 371-5900
Project:
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0135G-2B-Joint Fill 
Material
090909408-0020

Black None Detected

Non-Fibrous

Homogeneous

Non-fibrous (other)100%

0135G-2C-Joint Fill 
Material
090909408-0021

Black None Detected

Fibrous

Homogeneous

Cellulose50% Non-fibrous (other)50%

0133R-1A-Joint Seal
090909408-0022

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0133R-1B-Joint Seal
090909408-0023

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0133R-1C-Joint Seal
090909408-0024

None Detected
Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0133R-2A-Joint Fill 
Material
090909408-0025

Black None Detected

Fibrous

Homogeneous

Cellulose90% Non-fibrous (other)10%
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Baojia Ke, Laboratory Manager
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Analyst(s)

Test Report  PLM-7.12.0  Printed: 11/19/2009 7:27:51 PM

Due to magnification limitations inherent in PLM, asbestos fibers in dimensions below the resolution capability of PLM may not be detected.  Samples reported as <1% or none detected 
may require additional testing by TEM to confirm asbestos quantities.  The above test report relates only to the items tested and may not be reproduced in any form without the express 
written approval of EMSL Analytical, Inc.  EMSL’s liability is limited to the cost of analysis.  EMSL bears no responsibility for sample collection activities or analytical method limitations.  
Interpretation and use of test results are the responsibility of the client.Samples received in good condition unless otherwise noted.
Samples analyzed by EMSL Analytical, Inc San Leandro 2235 Polvorosa Ave , Suite 230, San Leandro CA NVLAP Lab Code 101048-3, MA AA000201, WA C2007

Grant Mays (43)
Michael Schaumloeffel (20)

mailto:milpitaslab@emsl.com


Sample Description Appearance %  Type

AsbestosNon-Asbestos

%     Fibrous %   Non-Fibrous

Test Report: Asbestos Analysis of Bulk Materials via EPA 600/R-93/116 Method using 
Polarized Light Microscopy

090909408

Attn: David Watts
Geocon Consultants
6671 Brisa Street
Livermore, CA 94550

Customer PO: E8435-06-44
Received: 11/19/09 8:00 AM
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0133R-2B-Joint Fill 
Material
090909408-0026

Black None Detected

Fibrous

Homogeneous

Cellulose90% Non-fibrous (other)10%

0133R-2C-Joint Fill 
Material
090909408-0027

Black None Detected

Fibrous

Homogeneous

Cellulose90% Non-fibrous (other)10%

0132R-1A-Joint Seal
090909408-0028

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0132R-1B-Joint Seal
090909408-0029

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0132R-1C-Joint Seal
090909408-0030

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0132R-2A-Joint Fill 
Material
090909408-0031

Black None Detected

Fibrous

Homogeneous

Cellulose90% Non-fibrous (other)10%
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Baojia Ke, Laboratory Manager
or other approved signatory

Analyst(s)

Test Report  PLM-7.12.0  Printed: 11/19/2009 7:27:52 PM

Due to magnification limitations inherent in PLM, asbestos fibers in dimensions below the resolution capability of PLM may not be detected.  Samples reported as <1% or none detected 
may require additional testing by TEM to confirm asbestos quantities.  The above test report relates only to the items tested and may not be reproduced in any form without the express 
written approval of EMSL Analytical, Inc.  EMSL’s liability is limited to the cost of analysis.  EMSL bears no responsibility for sample collection activities or analytical method limitations.  
Interpretation and use of test results are the responsibility of the client.Samples received in good condition unless otherwise noted.
Samples analyzed by EMSL Analytical, Inc San Leandro 2235 Polvorosa Ave , Suite 230, San Leandro CA NVLAP Lab Code 101048-3, MA AA000201, WA C2007

Grant Mays (43)
Michael Schaumloeffel (20)

mailto:milpitaslab@emsl.com


Sample Description Appearance %  Type

AsbestosNon-Asbestos

%     Fibrous %   Non-Fibrous

Test Report: Asbestos Analysis of Bulk Materials via EPA 600/R-93/116 Method using 
Polarized Light Microscopy

090909408

Attn: David Watts
Geocon Consultants
6671 Brisa Street
Livermore, CA 94550

Customer PO: E8435-06-44
Received: 11/19/09 8:00 AM

E8435-06-**
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Customer ID: GECN21
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0132R-2B-Joint Fill 
Material
090909408-0032

Black None Detected

Fibrous

Homogeneous

Cellulose90% Non-fibrous (other)10%

0132R-2C-Joint Fill 
Material
090909408-0033

Black None Detected

Fibrous

Homogeneous

Cellulose90% Non-fibrous (other)10%

0131L-1A-Joint Seal
090909408-0034

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0131L-1B-Joint Seal
090909408-0035

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0131L-1C-Joint Seal
090909408-0036

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0131L-2A-Joint Fill 
Material
090909408-0037

Black None Detected

Fibrous

Homogeneous

Cellulose90% Non-fibrous (other)10%
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Baojia Ke, Laboratory Manager
or other approved signatory

Analyst(s)

Test Report  PLM-7.12.0  Printed: 11/19/2009 7:27:53 PM

Due to magnification limitations inherent in PLM, asbestos fibers in dimensions below the resolution capability of PLM may not be detected.  Samples reported as <1% or none detected 
may require additional testing by TEM to confirm asbestos quantities.  The above test report relates only to the items tested and may not be reproduced in any form without the express 
written approval of EMSL Analytical, Inc.  EMSL’s liability is limited to the cost of analysis.  EMSL bears no responsibility for sample collection activities or analytical method limitations.  
Interpretation and use of test results are the responsibility of the client.Samples received in good condition unless otherwise noted.
Samples analyzed by EMSL Analytical, Inc San Leandro 2235 Polvorosa Ave , Suite 230, San Leandro CA NVLAP Lab Code 101048-3, MA AA000201, WA C2007

Grant Mays (43)
Michael Schaumloeffel (20)

mailto:milpitaslab@emsl.com


Sample Description Appearance %  Type

AsbestosNon-Asbestos

%     Fibrous %   Non-Fibrous

Test Report: Asbestos Analysis of Bulk Materials via EPA 600/R-93/116 Method using 
Polarized Light Microscopy

090909408

Attn: David Watts
Geocon Consultants
6671 Brisa Street
Livermore, CA 94550

Customer PO: E8435-06-44
Received: 11/19/09 8:00 AM

E8435-06-**
E8435-06-44, 101 /280 IC, SF, CA

Customer ID: GECN21

Fax: (925) 371-5915 Phone: (925) 371-5900
Project:

EMSL Order:

EMSL Proj:
11/19/2009Analysis Date:

EMSL Analytical, Inc
2235 Polvorosa Ave , Suite 230, San Leandro, CA 94577
Phone:  (510) 895-3675        Fax:  (510) 895-3680     Email:   milpitaslab@emsl.com

0131L-2B-Joint Fill 
Material
090909408-0038

Black None Detected

Fibrous

Homogeneous

Cellulose90% Non-fibrous (other)10%

0131L-2C-Joint Fill 
Material
090909408-0039

Black None Detected

Fibrous

Homogeneous

Cellulose90% Non-fibrous (other)10%

0134G-1A-Joint Seal
090909408-0040

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0134G-1B-Joint Seal
090909408-0041

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0134G-1C-Joint Seal
090909408-0042

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0134G-2A-Joint Fill 
Material
090909408-0043

Black None Detected

Fibrous

Homogeneous

Cellulose95% Non-fibrous (other)5%
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Baojia Ke, Laboratory Manager
or other approved signatory

Analyst(s)

Test Report  PLM-7.12.0  Printed: 11/19/2009 7:27:53 PM

Due to magnification limitations inherent in PLM, asbestos fibers in dimensions below the resolution capability of PLM may not be detected.  Samples reported as <1% or none detected 
may require additional testing by TEM to confirm asbestos quantities.  The above test report relates only to the items tested and may not be reproduced in any form without the express 
written approval of EMSL Analytical, Inc.  EMSL’s liability is limited to the cost of analysis.  EMSL bears no responsibility for sample collection activities or analytical method limitations.  
Interpretation and use of test results are the responsibility of the client.Samples received in good condition unless otherwise noted.
Samples analyzed by EMSL Analytical, Inc San Leandro 2235 Polvorosa Ave , Suite 230, San Leandro CA NVLAP Lab Code 101048-3, MA AA000201, WA C2007

Grant Mays (43)
Michael Schaumloeffel (20)

mailto:milpitaslab@emsl.com


Sample Description Appearance %  Type

AsbestosNon-Asbestos

%     Fibrous %   Non-Fibrous

Test Report: Asbestos Analysis of Bulk Materials via EPA 600/R-93/116 Method using 
Polarized Light Microscopy

090909408

Attn: David Watts
Geocon Consultants
6671 Brisa Street
Livermore, CA 94550

Customer PO: E8435-06-44
Received: 11/19/09 8:00 AM

E8435-06-**
E8435-06-44, 101 /280 IC, SF, CA

Customer ID: GECN21

Fax: (925) 371-5915 Phone: (925) 371-5900
Project:

EMSL Order:

EMSL Proj:
11/19/2009Analysis Date:

EMSL Analytical, Inc
2235 Polvorosa Ave , Suite 230, San Leandro, CA 94577
Phone:  (510) 895-3675        Fax:  (510) 895-3680     Email:   milpitaslab@emsl.com

0134G-2B-Joint Fill 
Material
090909408-0044

Black None Detected

Fibrous

Homogeneous

Cellulose95% Non-fibrous (other)5%

0134G-2C-Joint Fill 
Material
090909408-0045

Black None Detected

Fibrous

Homogeneous

Cellulose90% Non-fibrous (other)10%

0071F-1A-Joint Seal
090909408-0046

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0071F-1B-Joint Seal
090909408-0047

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0071F-1C-Joint Seal
090909408-0048

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0071F-2A-Joint Fill 
Material
090909408-0049

Black None Detected

Fibrous

Homogeneous

Cellulose90% Non-fibrous (other)10%
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Baojia Ke, Laboratory Manager
or other approved signatory

Analyst(s)

Test Report  PLM-7.12.0  Printed: 11/19/2009 7:27:54 PM

Due to magnification limitations inherent in PLM, asbestos fibers in dimensions below the resolution capability of PLM may not be detected.  Samples reported as <1% or none detected 
may require additional testing by TEM to confirm asbestos quantities.  The above test report relates only to the items tested and may not be reproduced in any form without the express 
written approval of EMSL Analytical, Inc.  EMSL’s liability is limited to the cost of analysis.  EMSL bears no responsibility for sample collection activities or analytical method limitations.  
Interpretation and use of test results are the responsibility of the client.Samples received in good condition unless otherwise noted.
Samples analyzed by EMSL Analytical, Inc San Leandro 2235 Polvorosa Ave , Suite 230, San Leandro CA NVLAP Lab Code 101048-3, MA AA000201, WA C2007

Grant Mays (43)
Michael Schaumloeffel (20)

mailto:milpitaslab@emsl.com


Sample Description Appearance %  Type

AsbestosNon-Asbestos

%     Fibrous %   Non-Fibrous

Test Report: Asbestos Analysis of Bulk Materials via EPA 600/R-93/116 Method using 
Polarized Light Microscopy

090909408

Attn: David Watts
Geocon Consultants
6671 Brisa Street
Livermore, CA 94550

Customer PO: E8435-06-44
Received: 11/19/09 8:00 AM

E8435-06-**
E8435-06-44, 101 /280 IC, SF, CA

Customer ID: GECN21

Fax: (925) 371-5915 Phone: (925) 371-5900
Project:

EMSL Order:

EMSL Proj:
11/19/2009Analysis Date:

EMSL Analytical, Inc
2235 Polvorosa Ave , Suite 230, San Leandro, CA 94577
Phone:  (510) 895-3675        Fax:  (510) 895-3680     Email:   milpitaslab@emsl.com

0071F-2B-Joint Fill 
Material
090909408-0050

Black None Detected

Fibrous

Homogeneous

Cellulose90% Non-fibrous (other)10%

0071F-2C-Joint Fill 
Material
090909408-0051

Black None Detected

Fibrous

Homogeneous

Cellulose90% Non-fibrous (other)10%

0136G-1A-Joint Seal
090909408-0052

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0136G-1B-Joint Seal
090909408-0053

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0136G-1C-Joint seal
090909408-0054

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0136G-2A-Joint Fill 
Material
090909408-0055

Black None Detected

Fibrous

Homogeneous

Cellulose90% Non-fibrous (other)10%
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Baojia Ke, Laboratory Manager
or other approved signatory

Analyst(s)

Test Report  PLM-7.12.0  Printed: 11/19/2009 7:27:55 PM

Due to magnification limitations inherent in PLM, asbestos fibers in dimensions below the resolution capability of PLM may not be detected.  Samples reported as <1% or none detected 
may require additional testing by TEM to confirm asbestos quantities.  The above test report relates only to the items tested and may not be reproduced in any form without the express 
written approval of EMSL Analytical, Inc.  EMSL’s liability is limited to the cost of analysis.  EMSL bears no responsibility for sample collection activities or analytical method limitations.  
Interpretation and use of test results are the responsibility of the client.Samples received in good condition unless otherwise noted.
Samples analyzed by EMSL Analytical, Inc San Leandro 2235 Polvorosa Ave , Suite 230, San Leandro CA NVLAP Lab Code 101048-3, MA AA000201, WA C2007

Grant Mays (43)
Michael Schaumloeffel (20)

mailto:milpitaslab@emsl.com


Sample Description Appearance %  Type

AsbestosNon-Asbestos

%     Fibrous %   Non-Fibrous

Test Report: Asbestos Analysis of Bulk Materials via EPA 600/R-93/116 Method using 
Polarized Light Microscopy

090909408

Attn: David Watts
Geocon Consultants
6671 Brisa Street
Livermore, CA 94550

Customer PO: E8435-06-44
Received: 11/19/09 8:00 AM

E8435-06-**
E8435-06-44, 101 /280 IC, SF, CA

Customer ID: GECN21

Fax: (925) 371-5915 Phone: (925) 371-5900
Project:

EMSL Order:

EMSL Proj:
11/19/2009Analysis Date:

EMSL Analytical, Inc
2235 Polvorosa Ave , Suite 230, San Leandro, CA 94577
Phone:  (510) 895-3675        Fax:  (510) 895-3680     Email:   milpitaslab@emsl.com

0136G-2B-Joint Fill 
Material
090909408-0056

Black None Detected

Fibrous

Homogeneous

Cellulose90% Non-fibrous (other)10%

0136G-2C-Joint Fill 
Material
090909408-0057

Black None Detected

Fibrous

Homogeneous

Cellulose90% Non-fibrous (other)10%

0070H-1A-Joint Seal
090909408-0058

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0070H-1B-Joint Seal
090909408-0059

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0070H-1C-Joint Seal
090909408-0060

Black None Detected

Non-Fibrous
Homogeneous

Non-fibrous (other)100%

0070H-2A-Joint Fill 
Material
090909408-0061

Black None Detected

Fibrous

Homogeneous

Cellulose90% Non-fibrous (other)10%
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Baojia Ke, Laboratory Manager
or other approved signatory

Analyst(s)

Test Report  PLM-7.12.0  Printed: 11/19/2009 7:27:55 PM

Due to magnification limitations inherent in PLM, asbestos fibers in dimensions below the resolution capability of PLM may not be detected.  Samples reported as <1% or none detected 
may require additional testing by TEM to confirm asbestos quantities.  The above test report relates only to the items tested and may not be reproduced in any form without the express 
written approval of EMSL Analytical, Inc.  EMSL’s liability is limited to the cost of analysis.  EMSL bears no responsibility for sample collection activities or analytical method limitations.  
Interpretation and use of test results are the responsibility of the client.Samples received in good condition unless otherwise noted.
Samples analyzed by EMSL Analytical, Inc San Leandro 2235 Polvorosa Ave , Suite 230, San Leandro CA NVLAP Lab Code 101048-3, MA AA000201, WA C2007

Grant Mays (43)
Michael Schaumloeffel (20)

mailto:milpitaslab@emsl.com


Sample Description Appearance %  Type

AsbestosNon-Asbestos

%     Fibrous %   Non-Fibrous

Test Report: Asbestos Analysis of Bulk Materials via EPA 600/R-93/116 Method using 
Polarized Light Microscopy

090909408

Attn: David Watts
Geocon Consultants
6671 Brisa Street
Livermore, CA 94550

Customer PO: E8435-06-44
Received: 11/19/09 8:00 AM

E8435-06-**
E8435-06-44, 101 /280 IC, SF, CA

Customer ID: GECN21

Fax: (925) 371-5915 Phone: (925) 371-5900
Project:

EMSL Order:

EMSL Proj:
11/19/2009Analysis Date:

EMSL Analytical, Inc
2235 Polvorosa Ave , Suite 230, San Leandro, CA 94577
Phone:  (510) 895-3675        Fax:  (510) 895-3680     Email:   milpitaslab@emsl.com

0070H-2B-Joint Fill 
Material
090909408-0062

Black None Detected

Fibrous

Homogeneous

Cellulose90% Non-fibrous (other)10%

0070H-2C-Joint Fill 
Material
090909408-0063

Black None Detected

Fibrous

Homogeneous

Cellulose90% Non-fibrous (other)10%
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Baojia Ke, Laboratory Manager
or other approved signatory

Analyst(s)
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written approval of EMSL Analytical, Inc.  EMSL’s liability is limited to the cost of analysis.  EMSL bears no responsibility for sample collection activities or analytical method limitations.  
Interpretation and use of test results are the responsibility of the client.Samples received in good condition unless otherwise noted.
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